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Applicant HUNG GENG ENTERPRISE CO., LTD

Product Description HG NATURAL ANTI-UV EFFECT COATING

Manufacturer HUNG GENG ENTERPRISE CO., LTD

Supplier HUNG GENG ENTERPRISE CO., LTD

Received Date Feb. 4, 2016

Tested Date Feb. 4, 2016~Feb. 15, 2016

Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

e

[est Request -
Weather Test — UV Exposure (200h)

Test Method :
ASTM G154-12a Standard Practice for Operating Fluorescent Ultraviolet (UV) Lamp
Apparatus for Exposure of Nonmetallic Materials

Test Result :
- PLEASE SEE ATTACHED SHEETS —

.

Signed|for and on behalf of
SGS TAIWAN Ltd.

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.
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Test Apparatus -
Name Brand Model
Weather Tester Q-LAB QUV/Spray
Test Result :
Test Item Result
Weather Test UV Exposure (200h) No Effect

Note : 1.Weather test Condition : ASTM G154-12a (Cycle 1)
Typical Irradiance - 0.89W/m*/nm
Lamp : UVA340

Exposure Cycle : 8h UV at 60(+3)°C Black Panel Temperature;
4h Condensation at 50(+3)°C Black Panel Temperature
2. This Test Report is an additional original report of TV-16-00546Z. Issued date : Feb. 15, 2016.
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